@ _Iauuw}..h..huwm,..a. - T

Ve

DY,

ACHESIVE ON
QUTSIDE OF BEARINGS

2 e COATS Tire Changers


All Tool
Highlight


_ITEM PART NO. DESCRIPTION

1 8108276
2 8108289
3 8000304
4 8108290
5 8000510
7 8101296
8 8100958
9 8100602
10 8101651
11 8108593
12 8108280
13 8100957
14 8100964
15 8101298
16 8101352
17 8101089
18 8104247
19 8100951
20 8101091
21 8107770
22 8107715

23 8101039
24 85608955

27 8102927
28 8101003
29 8101001
30 8105133
31 8101506
32 8105131

34 8101002
35 8107195
36 8103006
38 8000516

39 8101351
40 8101651
41 8101411
43 8108131

46 8000372

47 8101898
49 8107240

50 8101000
51 8108331
52 8101371
53 8100970

55 8107655
56 85608928
57 8107661
58 8100979
59 8111148
60 8107663
61 8102278
62 8107665

Centering Cone

Center Shaft

3/8" x 1-3/4" Roll Pin
Center Post Washer

1-1/4" x 1-1/4" Nylon Bearing
3/4" Drive Gear Bolt, Gr.5
Self-Aligning Washer

3/16" x 1-1/4" Roll Pin
1-1/4" Machine Bushing (Ea.)
3/16" Dia. Rivet (Ea.)

3/4" Machine Bushing (Ea.)
3/4" Lock Nut N.C. (Ea.)
1-1/4" Snap Ring (Ea.)

Gear Tie Bar

Tie Bar Nylon Bearing
Drive Gear Bar Assembly
Drive Gear Complete
Pinion

Shaft Key

Combo Tool Holder

HHCS 3/8 - 16 x 1-1/4" Gr.5
1/2" Lock Nut N.C., Gr.5
Large Lower Shoe

1/4" Shim

Lower Shoe Shaft

3/4" Snap Ring (Ea.)

1/4" Shoe Adjusting Bar
Shoe Adjusting Shim Kit

3/8" x 1-1/4" Self Tapping Bolt, Gr.5

Upper Cylinder Clevis Pin
Power Arm

5/32" x 1-1/4" Cotter Pin

3/8" Lock Nut, Gr.5

Nylon Bearing (Ea.) w/Flange
Machine Bushing (Ea.)

1 Quart Special Hyd. Oil (Unit
Capacity — 5 Quarts)

Shoe W/C

1/4" x 90° Street Elbow

3/8" Hose Fitting

3/8" Hose 23-1/2"

Lower Cylinder Shaft
Chassis Weld Assembly

1/4" x 2-1/4" Roll Pin

Power Arm Axle

Large Tube W/C

Arm Weldment

Tube Small

Top Bead Loosener Handle Grip
Clevis Pin

HHCS 1/2" x 4-3/4", Gr.5

1/8" x 1 Cotter Pin (Ea.)
Clevis Pin Detent

_ITEM PART NO. DESCRIPTION

64 8000516
65 8108292
66 85608916
* 85608915
* 8181674
67 8108265
68 8104155
69 8103264
70 8104262
71 8104284
72 8099050
74 8104120
76 8104354
77 8103006
78 8106230
79 8110653
80 8110653
83 8108605
87 8102468
89 8110653
92 8104149
93 8104154
97 8108298
98 8106247
99 8102459
100 8102459
101 8110824
102 8108298
103 8106301
104 8106304
105 8108584
106 8108584
107 8108130
109 8108319
110 8110533
111 8184469
112 8107922
113 8106248
114 8106572
115 8106289
117 8102390
118 8106188
119 8000491
120 8000768
121 8107927
122 8000572
123 8104573
124 8101346
127 8099053
128 8183434
129 8108968
130 8000376
* Not Shown

3/8" Lock Nut, Gr.5
Positioning Pin Spring
Positioning Pin

Shaft Stop

Screws

1/2" Machine Bushing
Knob

3/4" x 1-1/4" Machine Bushing
Push Handle

Detent Spring

3/8" Hose 14" Long
Support Bracket

Stud Kit

5/32" x 1-1/4" Cotter Pin
Arm Detent

3/8" x 6" Cap Screw, Gr.b
3/8" x 6" Cap Screw, Gr.5
Female Coupler Assembly
Poppet String (Ea.)

3/8" x 6" Cap Screw, Gr.5
Valve Spring

5/8" x 4-1/2" Clevis Pin (Ea.)
Side Panel Rear Complete
End Panel Left

3/8" Self-Tapping Screw, Gr.5
3/8" Self-Tapping Screw, Gr.5
Warning Decal

Side Panel Front Complete
1/4" Hex Whiz Lock Self-Tapping
Screw, Gr.5

Skin Fastener Tinnerman
Angle Top Support

Angle Top Support

Plate Chassis Stiffener
3/4" Hose 27-1/2"

Inflation Limiter Bracket
Male Branch Tee

Plastic Top Cover

End Panel Right

Bottle - Lube

1/4" Hose 22"

1/4" Push On Fitting
Strainer Screen

Lube Applicator
Combination Tool

Surge Tank

3/4" x 90° Street Elbow
3/4" Straight Fitting (Ea.)
Hose Clamp (Ea.)

1/4" Hose 6"

1/4" Tee with 1/8" Port
300 Lb. Gauge

1/4" Hose Fitting

4 ¢ COATS Tire Changers


All Tool
Highlight


